Eon
-
||.‘|

Tonhnalnms

T A SR Td7

FCC TEST REPORT

FCC 47 CFR Part 15, Subpart C

Portable Power Station
Model No.: PPS500
FCC ID: 2BFAX-PPS500

Report No.: NCT24003251E-1

Issue Date: Jan. 30, 2024

Prepared for
American Power Conversion Holdings Inc., Taiwan Branch

SF., No.189, Sec. 2, Jiuzong Rd., Neihu District, Taipei City 11494, Taiwan

Prepared by

Shenzhen NCT Testing Technology Co., Ltd.

A101&2F B2, Fugiao 6th Area, Xintian Community, Fuhai Street, Baoan District,
Shenzhen, People’s Republic of China

TEL: 400-8868-419

FAX: 86-755-27790922

Page 1 of 23
Hotline: 400-8868-419 Fax: 86-755-27790922 http://www.ncttesting.cn



EsssLi G Report No.: NCT24003251E-1

TABLE OF CONTENT

Test Report Description Page
. SUMMARY OF TEST RESULTS. .......cccciiiieiierirsrirrnssrerssssnerssssssessssssesssssseessssssesasssnesssssnsasassnsesssssmsessssnnesssssnenssssnnes 5
. GENERAL INFORMATION ......coiiiiciiiiesrersssmeessssmresssssseesssmeessssms e s sssanessssamsessssnsessnsaneesssansessssnsessnsansessssnsessnsnessssnns 6
2.1. Description Of DEVICE (EUT) .. ..eiiiiiiiiiiii ettt ettt e e e bt e e e nb e e e e e nbee e e enbe e e e anneas 6
2.2. Description Of SUPPOIt UNILS .......eeiiiiiiiiiiieie e e e e e st e e e e e s e e e e e e s e s nneeeeeeeeesannsteneaeeeaaannraneeaaennn 7
2.3. Independent OPeration MOUES ...........iiiiiiiiiiiie ettt e s e e e e s e e s e abe e e e e nbe e e e nnbeeeeennee 7
D 1= 1 o T [P 7
2.5. DeSCription Of TESE FACIlILY .....ueeiiieiiiiiiiiee e e e e e e e e e e s et e e e e e s e s nnreeeeaeesanneeeeeeeeeannnnee 8
2.6. Measurement UNCEITAINTY ........cooiiiiiiiiiee ettt sttt et e e sttt e e e sab et e e s abe e e e s naeeeeannneees 9
3. MEASURING DEVICE AND TEST EQUIPMENT ... ieirererrnsmeerssseessssss e e snssms e ssssne s sssme e snssssesessssessnssnsenans 10
4. 20DB BANDWIDTH ....cooiicoiirireerersssmrerssssnerssssnsessssssessssssesasassesasssnessasansesassnsessasssesasansenasssnessasansessssnsessnssneessssnnenans 12
o I 1=TS] (o T =T (U RPN 12
4.2, TESE RESUILS .ttt ettt e e e e oo hh bttt e e e e e e aabe e e e e e e e e nnbe e e e e e e e s nnbeeeeeee e e nrnreeas 12
. POWER LINE CONDUCTED EMISSION MEASUREMENT .........cooiiiirirerrsserere e e ss s e s s sme e s e e esssmmesnsssmes 13
5.1. BIOCK Diagram Of TESt SEIUP ........uuiiiiiii it e e e e e e et e e e e e e e e aabe e e e e e e e seaabraeeeaeesanrerees 13
STV 4 11 TSP 13
LT N =Y Yo =Y [ =SSP 13
5.4. MEASUNNG RESUIES .....oiiiiiie et e et e e sttt e e e abbe e e e st e e e e enbeeeeennbeeeeanees 14
. RADIATED EMISSION TEST ......cciiiiiteriisseterssssesssssnssssssmsessssssessssssesssssnsessssssesssssmssssssnsesssssnesssssnsessssnnesssssnenssssnnes 17
6.1. MeaSUrEmMENT PrOCEAUIE ........uiiiiiie ettt e et e e e e e e st ee e e e e e s teeeeeaeeesnnsetaeeeeeeaannteneeeeesannnsenneaensannns 17
6.2. Test SET-UP (Block Diagram of Configuration) ............ccoiuiiiiiiiiie it 17
6.3. Radiated EmISSION LIMit... ... ..ottt ettt e e e e e s bbb e e e e e e s bnbe et e e e e e annbeeeeaeeeaanns 18
6.4. MeasuremMent RESUIL........ ... ottt e et e e e e ettt e e e e e e anbeeee e e e e eanbeaeeeae s eanbnneeas 20
. TEST PHOTOGRAPHS AND EUT PHOTOGRAPHS ... e e e rrmr e s sssme e e s sme s sss e e s ss s s s ssmn e ssmn e s snsnes 23
Page 2 of 23

Hotline: 400-8868-419 Fax: 86-755-27790922 http://www.ncttesting.cn



Report No.: NCT24003251E-1

Applicant
Address
Manufacturer
Address

EUT

Model Name

Trademark

TEST REPORT DESCRIPTION

American Power Conversion Holdings Inc., Taiwan Branch

5F., No.189, Sec. 2, Jiuzong Rd., Neihu District, Taipei City 11494, Taiwan

Guangdong Greenway Technology Co., Ltd.

No. 6 Tongsha Tonghuan Road, Dongcheng Street, Dongguan, Guangdong,

China

Portable Power Station

PPS500

Schneider Electric

Measurement Procedure Used:

APPLICABLE STANDARDS

STANDARD

TEST RESULT

FCC 47 CFR Part 15, Subpart C PASS

The above equipment was tested by Shenzhen NCT Testing Technology Co., Lid.The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in accordance
with the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT (Equipment
Under Test) tested as described in this report is in compliance with conducted and radiated emission limits of
FCC (Federal Communications Commission) Rules Part 15C

The test results of this report relate only to the tested sample identified in this report.

Test Engineer:

Technical Manager:

L

Keven Wu / Engineer
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Modified Information

Version Report No. Revision Data Summary

Ver.1.0 NCT24003251E-1 Jan. 30, 2024 Original Version
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1. SUMMARY OF TEST RESULTS

Test Item Section in CFR 47 Result
Antenna requirement 15.203 Pass
AC Power L!ne_ Conducted 15.207 Pass
Emission
Spurious Emission 15.209(a)(f) Pass
20dB Bandwidth 15.215 Pass
Page 5 of 23
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

EUT

Model Number
Serise Number
Mode difference

Power Rating

Operation Frequency for
WPT (Wireless Power
Transmission)

Modulation

Antenna Type:

Date of Received

Date of Test

Portable Power Station

PPS500

/

Input:

DC IN: 12-30V/10A

AC IN: AC 120V/60Hz 80W max

AC Output: AC 120V/60Hz 500W max

DC Output: Total 249W max

USB-A x3: DC 5V/2.4A

USB-C PD: 60W (DC 5V/3A, 9V/3A, 12V/3A, 15V/3A, 20V/3A)
USB-C QC: 18W (DC 5V/3A, 9V/2A, 12V/1.5A)
DC OUT:

Car Port: DC 12V/10A

DC 5521 Port x2: DC 12V/5A

Car Port & DC 5521 Port Total: 120W Max
Wireless Output: 15W max

Capacity: 517Wh/14.76V

110.5-205 kHz

ASK (Amplitude Shift Keying)

Coil Antenna

Jan. 19, 2024

Jan. 19, 2024 to Jan. 30, 2024

Hotline: 400-8868-419

Page 6 of 23

Fax: 86-755-27790922 http://www.ncttesting.cn



2.2.Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

ltem Equipment Mfr/Brand Model/Type No. Series No. Note

.1 | Fortable Power N/A PPS500 N/A EUT
Station

E-2 Load N/A XY-FZ35 N/A Auxiliary

E-3 Adapter N/A FJ-SW528G1802500U N/A Auxiliary

Note:

(1)The support equipment was authorized by Declaration of Confirmation.

(2)For detachable type I/O cable should be specified the length in cm in [Length] column.

2.3.Independent Operation Modes

Mode Description Remark
1. 5%
2. Adapter+ EUT + Wireless Load(15W) 50%
3. 95%
4. 5%
5. Adapter+ EUT + Wireless Load(10W) 50%
6. 95%
7. 5%
8. Adapter+ EUT + Wireless Load(7.5W) 50%
9. 95%
10. 5%
11. Adapter+ EUT + Wireless Load(5W) 50%
12. 95%
Remark: All the modes have tested and recorded the worst mode in the report

2.4 . Test Mode

Test Items

Test Voltage

Operation Modes

Full Load

AC 120V/60Hz

Mode 1

Note: All modes have been tested, only the data reflecting the worst test mode is included
in the report.
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2.5.Description of Test Facility

Site Description
EMC Lab.

Name of Firm
Site Location

Accredited by CNAS, 2022-09-27

The certificate is valid until 2028.01.07

The Laboratory has been assessed and proved to be in compliance with
CNAS-CL01:2006 (identical to ISO/IEC 17025:2017)

The Certificate Registration Number is L8251

Designation Number: CN1347

Test Firm Registration Number: 894804
Accredited by A2LA, June 14, 2023

The Certificate Registration Number is 6837.01

Accredited by Industry Canada, November 09, 2018
The Conformity Assessment Body Identifier is CN0150
Company Number: 30806

Shenzhen NCT Testing Technology Co., Ltd.

A101&2F B2, Fugiao 6th Area, Xintian Community, Fuhai Street, Baoan
District, Shenzhen, People’s Republic of China

Hotline: 400-8868-419
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2.6.Measurement Uncertainty

Parameter Uncertainty
RF output power, conducted +1.0dB
Power Spectral Density, conducted +2.2dB
Radio Frequency +1x106
Bandwidth +1.5x10°8
Time 2%

Duty Cycle 2%
Temperature +1°C
Humidity +5%

DC and low frequency voltages +3%
Conducted Emissions (150kHz~30MHz) +3.24dB
Radiated Emission(9kHz~30MHz) +4.51dB
Radiated Emission(30MHz~1GHz) +5.03dB
Radiated Emission(1GHz~25GHz) +4.74dB

Page 9 of 23
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3. MEASURING DEVICE AND TEST EQUIPMENT

Radiated emission & Radio Frequency Test Equipment

Name Model No. Serial No. Manufacturer Date of Cal. Due Date
966 Shielded Room | 966 Room / EMToni 2022/5/31 | 2025/5/30
EMI Test Receiver ESCI 101178 Rohde & Schwarz 2023/6/21 2024/6/20
Spectrum Analyze .
oL v 265G N9020A MY50510202 Agilent 2023/6/21 | 2024/6/20
Amplifi BBV 9743 B 00374 SCHNARZBECK | 2023/6/21 | 2024/6/20
(30MHz-1GHz)
Bilog Antenna VULB9162 00473 SCHNARZBECK | 2023/3/19 | 2025/3/18
(30MHz-1GHz2)
Horn antenna
(10H2 18C1Ho) BBHA 9120 D 02622 SCHNARZBECK | 2023/3/19 | 2025/3/18
Pream plifier
(1GHoA8GH) BBV 9718D 0024 SCHNARZBECK | 2023/6/21 | 2024/6/20
Spectrum Analyze
A OHr A0CH o FSV 40 100952 Rohde & Schwarz | 2023/6/21 | 2024/6/20
Pream plifier
(181 40GL) BBV 9721 0056 SCHNARZBECK | 2023/6/21 | 2024/6/20
Double Ridge Guide
Horn Antenna SAS-574 588 A.H.System 2023/3/19 2025/3/18
(18GHz-40GHz)
Loop Antenna
(OKL - 30MH) FMZB1519B 014 SCHNARZBECK | 2023/6/21 | 2024/6/20
Amplifier CVP 9222 C 00109 SCHNARZBECK | 2023/6/21 | 2024/6/20
(9KHz-30MHz)
MXG Signal N9020A 101178 Agilent 2023/6/21 | 2024/6/20
Analyzer
MXGGveth’r Signal N5182A MY50510202 Agilent 2023/6/21 | 2024/6/20
enerator
MXGGA“a'Og Signal N5181A 00374 Agilent 2023/6/21 | 2024/6/20
enerator
Power Sensor TR1029-2 00473 Techoy 2023/6/21 2024/6/20
RF Swith TR1029-1 02622 Techoy 2023/6/21 | 2024/6/20
DA800-
Cable 4000MM NA DA 2023/6/21 | 2024/6/20
DA800-
Cable 11000MM NA DA 2023/6/21 | 2024/6/20

Hotline: 400-8868-419

Fax: 86-755-27790922
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Report No.: NCT24003251E-1

Conducted emission Test Equipment

Name Model No. Serial No. Manufacturer Date of Cal. Due Date
944Ffoh(;ﬁlded 944 Room / EMToni 2022/5/31 2025/5/30
EMI Test Receiver ESPI 101604 Rohde & Schwarz 2023/6/21 2024/6/20
LISN ENV 216 102796 | Rohde & Schwarz | 2023/6/21 | 2024/6/20
LISN VN1-13S 004023 CRANAGE 2023/6/21 2024/6/20
RG223-
Cable 1500MM NA RG 2023/6/21 2024/6/20
Other
Irt: Name Manufacturer Model Software version
1| EMC Conduction Test System AUDIX e3 6.120718
2| EMC radiation test system AUDIX e3 6.120718
3 RF test system TACHOY RFTest V1.0.0
4 | RF communication test system | TACHOY RFTest V1.0.0

Hotline: 400-8868-419

Fax: 86-755-27790922
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4. 20DB BANDWIDTH

4 1.Test Procedure

Set to the maximum power setting and enable the EUT transmit continuously.

Set RBW (Resolution Bandwidth) = 10 Hz

Set the VBW (Video Bandwidth) = 30 Hz

Set Span = 1kHz

Set Detector = Peak

Set Trace mode = max hold

Set Sweep = auto couple

Measure and record the results in the test report.

4.2.Test Results

Frequency 20dB bandwidth | 99% bandwidth Result
(kHz2) (Hz) (Hz)
157.8 175 244 Pass
. Keysight Spectrum Analyzer - Occupied BW [

i RL [ RF__ 500 AC | [ SENSEANT] I [

Center Freq 157.790 kHz Center Freq: 157.790 kHz Radic Std: None

—,) Trig: Free Run Avg|Hold:>10/10

#IFGain:Low ™ #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Center 157.8 kHz
lxRes BW 10 Hz #VBW 30 Hz

Occupied Bandwidth Total Power -16.1 dBm
244 Hz

Transmit Freq Error 6 Hz % of OBW Power 99.00 %
x dB Bandwidth 175 Hz x dB -20.00 dB

MSG STATUS

Frequency

Hotline: 400-8868-419 Fax: 86-755-27790922
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5. POWER LINE CONDUCTED EMISSION MEASUREMENT

5.1.Block Diagram of Test Setup

Metal ground plane
. g p

Metal ground plane

Test receiver EUT AE

oo /SOCm

LISN: Line Impedance Stabilization Network
AE: Associated equipment
EUT: Equipment under test

5.2.Limits
FCC Part 15.207
Frequency Limit (dBuV)
(MHz) Quasi-peak Level Average Level
0.15 ~ 0.50 66.0 ~56.0 * 56.0 ~46.0 *
0.50 ~ 5.00 56.0 46.0
5.00 ~ 30.00 60.0 50.0

NOTE1-The lower limit shall apply at the transition frequencies.
NOTE2-The limit decreases linearly with the logarithm of the frequency in
the range 0.15MHz to 0.50MHz.

5.3.Test Procedure

The EUT was placed on a desk 0.8 m height from the metal ground plane and 0.4 m from the
conducting wall of the shielding room and it was kept at least 0.8 m from any other grounded
conducting surface. The size of the table will nominally be 1.5 m x1.0 m.

The rear of the arrangement shall be flush with the back of the supporting tabletop unless that would
not be possible or typical of normal use.

All units of equipment forming the system under test (includes the EUT as well as connected
peripherals and associated equipment or devices) shall be arranged such that a nominal 0.1 m
separation is achieved between the neighboring units.

Connect EUT to the power mains through a line impedance stabilization network (LISN). Where the
mains cable supplied by the manufacturer is longer than 1 m, the excess should be folded at the
centre into a bundle no longer than 0.4 m, so that its length is shortened to 1 m.

Page 13 of 23
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All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.
Both sides of AC line were checked for maximum conducted interference.
The frequency range from 150 kHz to 30 MHz was sweep.

Set the test-receiver system to quasi peak detect function and average detect function, and to
measure the conducted emissions values.

Test results were obtained from the following equation:
Emission Level (dBuV) = LISN Factor (dB) + Cable Loss (dB) + Reading (dBuV)
Margin (dB) = Emission Level (dBuV) - Limit (dBuV)

5.4 Measuring Results

PASS.

Page 14 of 23
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i Report No.: NCT24003251E-1
Temperature: 26°C Relative Humidity: 54%
Pressure: 101kPa Phase : L
Test Voltage : AC 120V/60Hz Mode: Mode 1
80 Level (dBuV) Date: 2024-01-22
72.0
64.0 \ FCC PART15B QP
56.0 |
\ FCC PART15B AV
48.0 |
2
40.0 - 4
320 | J ¢ -3 -|'r A t".rsljl "Iop.-'. R R ..h.;ﬁ.;‘l%{g e .
h Jv ..l.: kL 4 #H‘é‘?s I I: ‘I\?fl - i i\li"i'e'ﬁ-*-:'-‘- rJ'?--ivt"'r\t.-'%- 'J.}.-ﬂ‘i'--,-u’a.r_ n | Jad
240 p d L DU R L
\/*“wrm
16.0
8.0
0.15 0.2 0.5 5 10 20 30
Trace: 9 Frequency (MHz)
Cable LISN Recerer Emission Ower
MNo. Freg Loss  Factor Reading Lewvel Lirnit Lirnit Remark
MHz dB dB/m dBuyY  dBuvim dBuv/m dB
1. 0182 0.m 954 11.13 3083 5442 -2354 Average
2, 0,162 0.01 9,54 21.10 40.60 6442  -236Z oP
3. 0.258 0.01 956 8.03 27.74 51.51 -23.77 Average
4, 0.258 0.1 956 17.99 372.70 B1.51  -23.87 QP
5. 0,313 0.01 956 428 23.99 4388 2590 Average
b. 0,313 0.01 956 15.20 34.90 5988  -2498 aP
7 0442 0. 9 58 283 22 b4 4702  -24.48 Average
8. 0.442 0.01 958 12.50 32.51 57.02 2451 oF
9. 0.538 0.m 9.58 198 2168 4600  -2432 Average
10, 0538 0.m 958 12.91 32,61 BRO0 -2339 aF
11. 1.303 0.03 958 273 22.48 46.00 2352 Average
12. 1.303 0.03 958 11.70 31.39 Be.00D 2461 QP
Notes:
1.An initial pre-scan was performed on the line and neutral lines with peak detector.
2.Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3.Mesurement Level = Reading level + Correct Factor

Hotline: 400-8868-419

Fax: 86-755-27790922
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Temperature: 26°C Relative Humidity: 54%
Pressure: 101kPa Phase : N
Test Voltage : AC 120V/60Hz Mode: Mode 1

Level (dBuV)

Date: 2024-01-22

80
72.0
64.0 FCC PART15B QP
56.0 |
FCC PART15B AV
48.0 |
40.0
w8 Lo [l R )
Ziz AT gq"{a\?a*"‘"“f‘".‘”ch‘gm&%géf,ﬁ‘ *‘“ﬁsﬂ-j@qﬁai»ﬁwﬁ.‘fﬂ A P b, kT
15.0 - WWWM
8.0
%15 02 0.5 1 2 5 10 20 30
s 4 Frequency (MHz)
Cahle LISN Receiver Emission Ower
MNo. Freg Loss Factor Reading Level Limnit Lirnit Femark
hHz dB dB/m dBuY  dBuvVm  dBuvfm  dB
1. 0.186 0.01 955 11.62 31.33 54.20 -22.87 Average
2. 0186 0.0 955 20.59 40.30 A4.20 -23.90 aF
3, 0.273 0.01 956 7.06 2677 51.03 -24.26 Average
4. 273 0.0 9.56 20.99 40.70 h1.03 -20.33 aF
5. 0.337 0.m 956 405 23.75 49.27 -2hhe Average
b 0.337 0.0 956 17.00 3670 h9.27 -22 57 aF
7. 0521 0.01 957 -0.48 19.21 46.00 -26.79 Average
a. 0.521 0.0 957 13.61 33.30 HB.00 -22.70 QP
9, 1.276 0.03 958 453 24.22 45.00 -21.78 Average
10. 1.276 0.03 953 1450 3419 BE.00 -21.81 QF
11. 2.900 0.06 959 -0.85 18.85 46.00 -27.15 Average
12. 2.400 0.06 954 11.20 a0.90 Rk.00 -25.10 ap
Notes:

1.An initial pre-scan was performed on the line and neutral lines with peak detector.
2.Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3.Mesurement Level = Reading level + Correct Factor

Hotline: 400-8868-419

Fax: 86-755-27790922
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6. RADIATED EMISSION TEST

6.1. Measurement Procedure

1. The EUT was placed on a turn table which is 0.8m above ground plane.
2. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

3. And also, each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

4. Repeat above procedures until all frequency measured were complete.

5. Use the following receiver/spectrum analyzer settings:
Span = wide enough to fully capture the emission being measured
RBW = 200 Hz for 9 kHz to 150 kHz
RBW = 9 kHz for 150 kHz to 30 MHz
RBW = 120 kHz for 30 MHz to 1 GHz
VBW > 3*RBW
Sweep = auto
Detector function = QP
Trace = max hold

6.2. Test SET-UP (Block Diagram of Configuration)

(A) Radiated Emission Test Set-Up, Frequency Below 30MHz

Turntable

Test

Receiver

|
Ground Plane Coaxial Cable

Page 17 of 23
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4 Report No.: NCT24003251E-1

(B) Radiated Emission Test Set-Up, Frequency Below 1000MHz

]
i 3m __
Turntable
\ EUT 1m to 4m
Tt | ST g O 8
Receiver om : |

| e
Ground Plane E Coaxial Cable

6.3. Radiated Emission Limit

The emissions from an intentional radiator shall not exceed the field strength levels specified in the following
table 15.209(a):

FCC Part 15.209
Field Strength Field Strength Limitation Frequency tion at 3m
Frequency Limitation Measurement Dist
(MHz) (uV/m) Dist (uV/m) (dBuV/m)

0.009 — 0.490 2400/ F(KHz) [ 300m [10000 * 2400/F(KHz)| 20log 2400/F(KHz) + 80
0.490 — 1.705 24000/ F(KHz) | 30m | 100 * 24000/F(KHz) | 20log 24000/F(KHz) + 40
1.705 — 30.00 30 30m 100* 30 20log 30 + 40

30.0 — 88.0 100 3m 100 20log 100

88.0 — 216.0 150 3m 150 20log 150
216.0 — 960.0 200 3m 200 20log 200
Above 960.0 500 3m 500 20log 500

Page 18 of 23
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Report No.: NCT24003251E-1

15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 1642 -16.423 3999410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 A
4.125-4128 255-2567 1300 - 1427 8025-85
417725 -4.177T75 37.5-38.25 1435-1626.5 90-92
420725 -420775 73-74.6 16455 - 1646.5 93-95
6.215-6.218 748-752 1660 - 1710 106-127
626775 -6.26825 108-12194 17188-17222 13.25-134
6.31175-631225 123 -138 2200 - 2300 1447 -145
8.291 -8.294 1499 - 150.05 2310- 2390 1535-162
8.362 -8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625-8.38675 156.7-1569 2690 - 2900 2201-2312
841425 -8.41475 162.0125-167.17 3260 - 3267 236-240
12.29-12.293 167.72-1732 3332 - 3339 312-318
12.51975 - 12.52025 240 - 285 33458 - 3358 3643 -36.5
12.57675-12.57725 322-3354 3600 - 4400 (:}

Remark: 1. Emission level in dBuV/m = 20 log (uV/m)

2. Measurement was performed at an antenna to the closed point of EUT distance of

meters.

3. Only spurious frequency is permitted to locate within the Restricted Bands specified in
provision of & 15.205, and the emissions located in restricted bands also comply with 15.209

limit.

Hotline: 400-8868-419

Fax: 86-755-27790922
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Report No.: NCT24003251E-1

6.4. Measurement Result

Measurement data:
Note: Limit dBuV/m @3m = Limit dBuV/m @300m + 80
Limit dBuV/m @3m = Limit dBuV/m @30m + 40

9 kHz~30 MHz
Temperature: 26°C Relative Humidity: 54%
Pressure: 101kPa
Test Voltage : AC 120V/60Hz Mode: Mode 1

130.0 dBuV/m

70 FCC 15C Radiation Below 1GHz

1]

50

0.009 0.200 ‘MHz) 5.000 30.000
Frequency |Meter Reading Factor Emission Level Limits Margin
No. Detector Type
(kHz) (dBpV/m) (dB/m) (dBpV/m) (dBpV/m) (dB)
1 159.6 59.05 21.83 80.88 124.71 -43.83 Peak
2 417.4 39.87 21.75 61.62 115.19 -53.57 Peak
3 1353.3 11.36 22.34 33.70 65.00 -31.30 QP
4 2013.7 10.69 22.16 32.85 69.50 -36.65 QP
5 4351.9 9.39 21.80 31.19 69.50 -38.31 QP
6 14692.9 8.08 21.50 29.58 69.50 -39.92 QP
Note:

Pre-scan in the all of mode, the worst case in of was recorded.
Factor = antenna factor + cable loss — pre-ampilifier.
Margin = Emission Level- Limit.
Remark: According to FCC PART 15.209 (d), the emission limits for the frequency bands 9-90 kHz,
110-490 kHz and above 1000 MHz, Radiated emission limits in these three bands are based on
measurements employing an average detector.
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Report No.: NCT24003251E-1

30MHz-1GHz:

Temperature: 26°C Relative Humidity: 54%

Pressure: 101 kPa Polarization: Horizontal

Test Voltage: AC 120V/60Hz Mode: Model 1
80 Level (dBuV/m) Date: 2024-01-20
70
60 -

FCC PART15B
50 o
40
30
20
10
G3ﬂ 50 100 200 500 1000
Freguency (MHz)
Cable ANT  Preamp  Beceiver Emission  Limit Crrer
Mo. Freqg Loss Factor  Gain Feading  Lewvel Limit  Remark
MHz dB dB/m dB dBpY dBuv/m  dBpV/m dB

1 35005 0.30 11.16 0.00 2469 36.15 40.00 -3.85 QP
2 72338 0.57 9.47 0.00 24.30 34.34 40.00 -5.6B ap
3 78965 0.60 9.67 0.00 2h.70 35.97 40.00 -4.03 aF
4 137.420 0.56 8.65 0.00 017 39.68 43.50 302 aF
b 147.921 0.90 8.34 0.00 30.79 40.03 43.50 -3.47 aF
b 216783 1.10 11.98 0.00 23.97 37.05 46.00 -§.95 cF
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Temperature: 26°C Relative Humidity: 54%
Pressure: 101 kPa Polarization: Vertical
Test Voltage: AC 120V/60Hz Mode: Model 1

80 Level (dBuVim) Date: 2024-01-20
70
60 -
FCCPART1SB|_
50 - [
: |
30
20
10
30 50 100 200 500 1000
Frequency (MHz)
Cable AMNT  Preamp PReceiwer Emission  Limit Cher
MNo. Freqg Loss Factor  Gain Feading Lewvel Limit  Remark
hMHz dB dB/m dB dBpY dBuvfm dBpvim dB
1 35128 030 11.18 0.00 24.70 3619 40.00 -3.81 aP
2 70337 0586 9.41 0.00 25.40 35,37 40.00 -463 aP
3 79800 081 9.69 0.00 25.40 35.70 40.00 -4.30 op
4 85298 063 9.81 0.00 26.38 36.82 40.00 -3.18 aF
b 131297 084 9.02 0.00 27.56 37.42 4350 -6.08 QF
6 224513 112 1223 0.00 21,63 34.98 46.00 -11.02 QF
Remarks:

1.Final Level = Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2.The emission levels of other frequencies are very lower than the limit and not show in test report.
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7. TEST PHOTOGRAPHS AND EUT PHOTOGRAPHS

Please the attachment for details.
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